## Complex study of physical properties of poly(lactic acid) / poly(3-hydroxybutyrate) blend and its carbon black composite during various outdoor and laboratory ageing

Katarína Mosnáčková<sup>1</sup>, Martin Danko<sup>1</sup>, Alena Šišková<sup>1</sup>, Lorena M. Falco<sup>1</sup>, Ivica Janigová<sup>1</sup>, Štefan Chmela<sup>1</sup>, Zuzana Vanovčanová<sup>2</sup>, Leona Omaníková<sup>2</sup>, Ivan Chodák<sup>1</sup>, Jaroslav Mosnáček<sup>1\*</sup>

<sup>1</sup> Polymer Institute, Slovak Academy of Sciences, Dúbravská cesta 9, 845 41 Bratislava, Slovakia

<sup>2</sup>Department of Plastics, Rubber and Fibres, Faculty of Chemical and Food Technology, Slovak University of Technology in Bratislava, Radlinského 9, 821 37 Bratislava, Slovakia

\* Corresponding author: J. Mosnáček, Polymer Institute, Slovak Academy of Sciences,
Dúbravská cesta 9, 845 41 Bratislava, Slovakia; E-mail: jaroslav.mosnacek@savba.sk, Phone:
+421-2-3229 4353

## SUPPORTING INFORMATION

## **Figures Caption:**

**Figure S1**: Photos of PLA/PHB (A,B) and PLA/PHB/CB (C,D) foils after preparation (A,C) and after 1 year of mineralization at 20 °C (B,D).

**Figure S2:** SEM photos of surface of fracture of PLA/PHB foils a) after preparation, b) after 1 year mineralization at 20 °C, and c) after 3 months of exposure of sunlight and following 1 year mineralization at 20 °C. The samples were fractured in liquid nitrogen.

**Figure S3:** SEM photos of surface of fracture of PLA/PHB foils filled with 1 wt% of carbon black a) after preparation, b) after 3 months of exposure of sunlight, c) and d) after 1 year mineralization at 20 °C, e) and f) after 3 months of exposure of sunlight and following 1 year mineralization at 20 °C. The samples were fractured in liquid nitrogen.



**Figure S1**: Photos of PLA/PHB (A,B) and PLA/PHB/CB (C,D) foils after preparation (A,C) and after 1 year of mineralization at 20 °C (B,D).



**Figure S2:** SEM photos of surface of fracture of PLA/PHB foils a) after preparation, b) after 1 year mineralization at 20 °C, and c) after 3 months of exposure of sunlight and subsequent 1 year mineralization at 20 °C. The samples were fractured in liquid nitrogen.



**Figure S3:** SEM photos of surface of fracture of PLA/PHB foils filled with 1 wt% of carbon black a) after preparation, b) after 3 months of exposure of sunlight, c) and d) after 1 year mineralization at 20 °C, e) and f) after 3 months of exposure of sunlight and subsequent 1 year mineralization at 20 °C. The samples were fractured in liquid nitrogen.